Download  Print this page

Installation; Parts List; Tools Required; Service Centers - Bosch LTC 9213/01 Instruction Manual

Pole mount adaptors
Hide thumbs
   

Advertisement

L L T T C C 9 9 2 2 1 1 3 3 / / 0 0 1 1 , , L L T T C C 9 9 2 2 2 2 5 5 / / 0 0 0 0 | | Instruction Manual | | Unpacking
1.0
UNPACKING
This equipment should be unpacked and handled with
care. If an item appears to have been damaged in
shipment, notify the shipper.
Verify that all parts shown in the Parts List have been
included. If any items are missing, notify your Bosch
Security Systems Sales or Customer Service
Representative.
The original packing carton is the safest container in
which to transport the unit. Save it for possible future use.

1.1 Parts List

Q Q t t y y
I I t t e e m m
1
Unit (verify model number)
1
This installation manual
1
BAND-IT
Tool instruction chart
1
Mounting bracket
LTC 9213/01 Hardware kit
1
Structural band strap, 3 m (10 ft)
4
Screw, hex head, M8 x 25
4
Washer, spiral lock, M8
4
Screw, oval head, # 6-32
LTC 9225/00 Hardware kit
1
Structural band strap, 3 m (10 ft), that must be cut into
two (2) 1.5 m (5 ft) lengths
2
Band buckle
6
Screw, hex head, M12 x 35
6
Nut, hex, M12
6
Washer, spiral lock, M2
6
Washer, plain, M12
2.0 SERVICE
If the unit needs servicing, contact the nearest Bosch
Security Systems Service Center for authorization to
return and shipping instructions.

Service Centers

USA
Phone:
800-366-2283 or 717-735-6638
Fax:
800-366-1329 or 717-735-6639
CCTV Spare Parts
Phone:
800-894-5215 or 408-956-3853 or 3854
Fax:
408-957-3198
E-mail:
BoschCCTVparts@ca.slr.com
Canada
Phone:
514-738-2434
Europe, Middle East & Asia Pacific Region
Phone:
32-1-440-0711
For additional information, see
www.boschsecurity.com.
Bosch Security Systems, Inc. | December 23, 2008
3.0
DESCRIPTION
The LTC 9213/00 and LTC 9225/00 Pole Mount
Adapters are designed to permit the installation of
indoor/outdoor wall mounts to a pole capable of
supporting the total weight of equipment installed. The
pole can range from 76 mm (3 in.) to 381 mm (15 in.)
in diameter.
4.0

INSTALLATION

WARNING: This installation should be made
by a qualified service person and conform to
all local codes.
4.1 Mount Compatibility
Pole Mount
Suggested
Adapter
Wall Mounts
LTC 9213/01
LTC 9212/00
LTC 9215/00
LTC 9215/00S
LTC 9225/00
LTC 9216/00
LTC 9222/00
4.2

Tools Required

4.2.1
LTC 9213/01 Pole Mount Adapter
8 mm Hex wrench
Banding tool (TC9311PM3T is recommended)
4.2.2 LTC 9225/00 Pole Mount Adapter
12 mm Hex wrench
Banding tool (TC9311PM3T is recommended)
4.3
Mounting
1. Cut the structural band strap into two (2) 1.5 m
(5 ft) straps.
2. Attach the bracket to the pole at the band
desired height using the two (2) straps and the
two (2) buckles provided.
3. Tension the straps according to the instructions
for the banding tool used. Banding tool,
TC9311PM3T, is recommended and may be
purchased separately. A BAND-IT
instruction chart is provided with each pole
mount. The ends of the bands are bent around
the buckle (see Figure 1).
Bend Buckle
Tab Over Bands
Figure 1: Bending Method
E E N N | 6
Maximum
Rated Load
9 kg (20 lb)
9 kg (20 lb)
9 kg (20 lb)
45 kg (100 lb)
90 kg (200 lb)
Tool
Tension and
Bend Back Bands

Advertisement

loading

  Related Manuals for Bosch LTC 9213/01

This manual is also suitable for:

Ltc 9225/00